Disc Sander Assembly Breakdown
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Parts List for the Disc Sander Assembly

Index No.

Part No.

JSG96-101A
JSG96-102..
JSG96-102A
JSG96-102B
TS-1550041

TS-1551041

TS-1540041

JSG96-106..
JSG96-107 ..
JSG96-108..
JSG96-109..
JSG96-110..
JSG96-111..
JSG96-112..
JSG96-113..
JSG96-114..
JSG96-115..
JSG96-116..
JSG96-117 ..
JSG96-118..
JSG96-119..
JSG96-120..
JSG96-121..
JSG96-122..
JSG96-123..
TS-0680031

TS-0051021

JSG96-126..
JSG96-127 ..
JSG96-128..
TS-0270031

JSG96-130..
JSG96-131..
TS-0561011

JSG96-133..
JSG96-134..
JSG96-135..
JSG96-135A
JSG96-136..
JSG96-137A
TS-0680011

JSG96-139..
JSG96-140..
JSG96-141..
JSG96-142..
JSG96-143..
JSG96-144..
JSG96-145..
JWBS18-403
JSG96-147 ..
JWBS18-401
JWBS20-156
JSG96-150..
JSG96-151..
JWBS18-406

Description Size Qty
B . i e, 1
1Y/ ) 1
Starting Capacitor (not Shown)............ccceeeeeevnnnn. 150MFD, 125VAC....... 1
Running Capacitor (not shown).............cccccceeeeee. 20uF, 250VAC............ 1
Flat Washer.........o.ooiiiiii e, MG ..o 4
LOCK WaAShEr .....cvieiiiee e MG ..o 7
HEX NUL. ..o MG, 1
[ ES Yo 0 1= S 1
Screw WIWaShEr.......cooviiiiiiiii e 1/AX3/8..coeiieiiiinns 3
7N SO0 o1 (] = 1
TAP SCIEW...ciiiieeii e e e VAX1/2....cccoviivinannn. 2
LOCK KNOD e e 1
TAP SCIEW ... ciee e e e e e e e e e o 1
KBY e 5X5X25 .. 1
[0 o3P 1
SEBE SCIEW .o HI0X3/8 ..o, 1
SANAING DISC ...t 1
[ 0T I OT0 1Y P 1
PN e 1
Compound TabIe ..........ii 1
TaBIE BraCKet .......vieiiiii e 1
B 01111 Y o PR 2
o 1 2
Hex Socket Cap SCreW .......coevvvveviveviiiieeiieeeins #10X5/8....ueviieii. 2
Table SUPPOrt W/SCAIE ......ccev e 1
Flat Washer® .........ooiviiie e 5I16 .., 2
HeX Head SCreW.........vvevvvieiieeeeiee e 5/16X5/8.....ccvvvven 2
[0 Y1 Q0 =1 T | (= 1
o] (=1 A 1/4AX3/8....ceveieeiinn 1
(20T 1 010 P 1
SEE SCIBW vttt eea s 5/16X3/8......ccevenevenn 2
RO e 1
S SCIEW v T/AXY oo 1
[ [0 U Y, 1
Lock Handle ...........cooiiviiiiii e BI16X1....ceniiniiiiiinanns 1
YT (o T d = (YR 1
RS/ (o o 1
Switch Key (NOt ShOWN) .....ccooviiiiiii e 1
[od = (P 1
TAP SCIEW...civveee i 3/16X3/8...c.evieieiann 19
Flat Washer.........cooooiiii e 316 5
SN REIET ... e e e 1
[0 1YY O 0] (o [ 1
DUSE CRULE ....eeee e e e e ens 1
CIFClEe GAUQE™ ... e 1
1 o PN 1
SEE SCIEW veviiviieiit i Ax1/A.......ccoeunnn 2
SEESCIEW vt MAX6 ..o 1
Miter GaUQgE BOOY ......ceeuniieiieii e e e e 1
(0 1(o (ST = 7= T PRI 1
[0 o1 Q= ¥ [0 | LR 1
(780 (ST = o 1
Pan Head SCreW.........oovvviiiiiiiieiee e 1/4x5/16......ccceneveene 1
o] (=1 #10x5/16......cceevenn. 1
(20011 (=] (P 1



Index No. Part No. Description Size

53, JSG96-153.............. BUSHING ...
54 .. ... JSG96-154.............. [ = o T
55, JSG96-155.............. Indication Label ...
56....cccunn.. JSG96-156.............. PN
57 i, JSG96-157.............. TAP SCrEW ...t 1/4" X 3/8"
58, JSG96-158.............. Holder-Small (Running Capacitor)...........c.ccoveveuvneeeeiinneeenns
59, JSG96-159.............. Holder-Big (Starting Capacitor) ............cceuvieeeiiiiieeiiiiieeeens
60............ JSG96-160.............. PIAte ..
................ JSG96-MGA............Miter Gauge Assembly (Items 38, 46 thru 52) ....................
................ JSG96-CGA............Circle Gauge Assembly (Items 42 thru 45)...........cccoeeeennnies

* items marked with an asterisk are part of the Hardware Kit, page 21.
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Belt Sander Assembly Breakdown
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Parts List for the Belt Sander Assembly

Index No. Part No. Description Size Qty
1o, JSG96-201.............. BFACKEL ... et 1
2, TS-0208071 ............ Hex Socket Cap SCrew .......cccevvveveiinieieiiinieeennn, 5/16X1-1/4......cccceunn... 1
C TR JSG96-203.............. PN 1
T JSG96-204.............. FIXEA Plate ... 1
B, TS-0680021 ............ Flat Washer..........ccoooeviiiiiiiie e, S 8
[ TP JSG96-206.............. SCIBW ovietiii ettt ettt L/AX3I8..coiieviiiiaeannn, 3
Tieiaeiinnnn JSG96-207.............. K BY ettt 5XEX70 .uvuieviiiieeriiinnnn, 1
S T JSG96-208.............. DIIVE DIUM ..ttt e et e et e e e et 1
1 JET JSG96-209.............. LOCK NUL ©.eie e 5/8-18UNF ................. 1
10, JSG96-210.............. 27T ST H ] o] oo ] AP PP 1
11............ JSG96-211.............. Hex Socket Cap SCreW ......coevvveviiieieiieeiiieaeins B5/16X5/8......c.cccvevinnnnns 4
12, TS-0720081 ............ LOCK WaShEr ......cccuviiiiiiiiieii e, 5/16 ., 5
13 TS-0680031 ............ Flat Washer.........coooiviiiii e, 5/16 ..o, 6
14............ TS-0270031 ............ SEESCIEW ...t 5/16X3/8.....cccvvvierinnnns 4
5. JSG96-215.............. 2= Tod (=] 1
16...cconneee. TS-0208061 ............ Hex Socket Cap SCrew ........ccevvveveviinieieiiinneeennn, BI16XL..eueeiiiiieeiiiinnn, 1
17, TS-0561021 ............ HEX NUL .. 5I16 ., 1
18 JSG96-218.............. ROO e 1
19, JSG96-219.............. P, . 1
20............ JSG96-220.............. ST S Yo = L/AX3I8.ccovieveiieaanann, 1
21, JSG96-221.............. FOHOW ROIET ... e 1
22, BB-6201ZZ.............. Ball BEAING ... cituiiii e e 2
23, JSG96-223.............. C-RING .ot STW-11 ..o, 2
24, JSG96-224.............. SRt 1
25, JSG96-225.............. BUSHING ...t 1
26...cc....... TS-0680041 ............ Flat Washer...........coovviiiiiii e /8 1
27 i, JSG96-227.............. [0 Tod QN | PR /8., 1
28, JSG96-228.............. RO PiN ..o AX20 .o, 1
29, JSG96-229.............. SUPPOIt BraCket........oooiiiieii e 1
30, JSG96-230.............. MiCIO-AdJUSTING SEAL......uuuieiiiii et 1
31, TS-0207021 ............ Hex Socket Cap SCrew .......ocoeuveviiiiiiiiiiiieaeies VAXU2. oo 6
32, JSG96-232.............. SCIBW ettt ettt e a e 1
ICIC T JSG96-233.............. AdJUSTING KNOD ... 1
7 JSG96-234.............. IS o] o PSP 1
35, JSG96-235.............. o Tod QNN | PR Y 1
36 JSG96-236.............. WWASKIET ..t 2
37, JSG96-237.............. [ 1T o] o 2
38, JSG96-238.............. I Yo S = U g T | 1
39, JSG96-239.............. RO PN ..oviii e, 3X20 .o, 1
40............ JSG96-240.............. SPFING ettt 1
41............ JSG96-241.............. Eccentric Handle ... 1
42............ JSG96-242.............. Hex Socket Cap SCrew ........c..vveveviinieieiiinneeennn, 14Ax1-1/4.....ccouue, 1
43............ JSG96-243.............. [0 Tod QNN | PR S 2
44............ JSG96-244.............. Air Controller (BEIt) .........ooeeneiee e 1
45............ JSG96-245.............. DUSE CHULE ...t e s 1
46............ JSG96-246.............. WING SCrEW ....cvviiiiiiii e 4 N 1
VT JSG96-247.............. Flat Washer..........ccooviiiiiiii e, VAX3/A..ciaeeiiea, 3
48............ JSG96-248.............. 27 Tod [ ©0 Y= PP 1
49............ JSG96-249.............. SaNding Belt.. ... 1
50............ JSG96-250.............. Belt TabDIE...ceeiii e 1
51............ JSG96-251.............. I8 11 1o PP 2
52, TS-0050021 ............ Hex Socket Cap SCrew ........ccevvvevevinieiiiiinneeenn, L/AX5/8....oveviaeenn, 2
X JSG96-253.............. GUIAE PN .. e 2
54............ TS-0561011 ............ HEX NUL .. e S 2
55, . JSG96-255.............. ST S Yo = P T 2



Index No. Part No.

56.....c...... JSG96-256
Y AT JSG96-257
58 JSG96-155
59, JSG96-259
60............ JSG96-260
6l............ JSG96-261
62....ccc. JSG96-262
63....cccnn. JSG96-263
64............ JSG96-264
................ JSG96-HK.

Description Size Qty
Lock Handle*..........ccoooveiiiiiiiicieeeeeeee 5/16x1-1/4.................. 2
Graphite Pad ..........iiiiiiiie e 1
INAICAtION LADEI . .vieeieiieiie e 1
Loosen/Tighten Label.........cooouiiii e 1
Flat Washer........c..cooviiiiiiii e 1/4x9/16x1/8 .............. 2
SErrated Plate .....cvieiiiii i 2
Phillips Tap SCrew ........oooeviiiiiiiiiiiiiiieeeeeeis M3X10..cceueiiiieiiieeannn, 4
Lock Washer ........ccocoiiiiiiiiiic Y 1
SELSCIEW o.ivitiiii e 1/4x1-1/2.......ccunnnen.. 1
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Open Stand Assembly (Optional)

Long "Stand Top" overlapsrz
Short "Stand Top" &

Index No. Part No. Description Size Qty
T, JSG96-401.............. Stand Top (front and rear, ShOrt).........ccooveiiiiiiiiiii e, 2
2, JSG96-402.............. Stand Top (left and right, 10NG).........oviiiiiiiiii e 2
TP JSG96-403.............. Stand Leg W/T0Ol HOIdEr ..........cooiiiiiiiii e 2
b JSG96-404.............. 1= 1y (o [ T TSP 2
S, JSG96-405.............. Carriage Bolt*.........oovviiiiii 5/16xX5/8.......cccvvveen. 16
B, JSG96-406.............. Lock Nut w/Flange*..........ccoooveiiiiiiiiiiiiieeis 5/16 ... 16
T JSG96-407 .............. Leveling Pad™ ...........ooi i 4
8 TS-0561031 ............ HEX NUL* .. 3B 13
S JUTTTT TS-0680041 ............ Flat Washer* ..........ccoooooiiiiii e 3B 17
10 TS-0060131 ............ Hex Head SCrew™* ... 3/BX3 i 4
1. JSG96-314.............. TOOI ShEIf.... . e 1
12 JSG96-316.............. Flat Washer* ..........cooooiiiiii e 3/8X1-1/8..coeeii 1
13 TS-0060031 ............ Hex Head SCrew™ .........coovvvviiiiiiiiiiiecciieeen 3/8X3/A...ciiiiaii 1
14............ TS-0720091 ............ Lock Washer*.........ccoooiiiiiiiiiiiiiec e, /8 4
................ JSG96-HKA.............Hardware Kit for Open Stand (includes items marked with *)
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Closed Stand Assembly (Optional)
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Parts List for Closed Stand (Optional)

Index No.

Part No.

JSG96-301..
JSG96-302..
PJE-SO05......
JSG96-304..
JSG96-305..
PJIN-S04 .....
JSG96-307 ..
JSG96-308..
JSG96-309..
PJIN-S02 .....
JSG96-311..

TS-0720091
TS-0680041

JSG96-314..

TS-0060031

JSG96-316..
JSG96-317 ..
JSG96-318..
JSG96-319..
JSG96-320..
JSG96-321..
JSG96-127 ..

TS-0561011
TS-0060131
TS-0561031

Description Size

BaSE e
LOCK NUL «.evieiiii e 38,
LAY 4 ST
Hex Head SCreW........coovvviiiiniiiiciceeeeeeen 3/8x2-1/2...........
] 0= L P
ECCENIIC CamM ... e
SELSCIEW .. M6x10..............
o] 1o [P UPPTRPPTPIN
ROIPIN. 4X16 .....cconeon..
FOOt BraKe ....ovuiiiiiiii e
LOCK NUL ©.ovniiic e M10x1.5...........
Lock Washer®.........ccooeiiiiiiiiiiiie e 38,
Flat Washer* ..........coooviiiiiie 38,
TOOI SHEIF...eeeee e
Hex Head SCrew™ .........ooovveviiviiiiiieeeeeeeen 3/8x3/4..............
WaSher* ..o, 3/8x1-1/8...........
JET PIAQUE ...
OO et
LatCh et
SCIBW .ot M3,
DOOT PIVOL .. vt
Yol (=T P 1/4x3/8.............
HEX NUL. ...t V4. i,
Hex Head SCrew* .........coooeviiiiiiiiiiiieeceens 3/8X3 .o,
HEX NUE L. 3/,

Hardware Kit for Closed Stand (includes items marked with *)

JET

WALTER MEIER (Manufacturing) Inc.

427 New Sanford Road
LaVergne, Tennessee 37086
Phone: 800-274-6848
www.waltermeier.com
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